

亞東紀念醫院

Hodgkin' s Lymphoma

化學治療處方集

2013-07 制定

最近修改日期：2014-05

Hodgkin's Lymphoma 化學治療處方參考集

2008-08 制定 2014-05 最後修定

【ABVD】

- Adjuvant
 Induction / neoadjuvant
化療屬性： Concurrent chemoradiotherapy (CCRT)
 Palliative
 Curative

First-line therapy

Adriamycin (25mg/m²) in N/S 100ml iv drip 30mins qd on D1
Bleomycin (10mg/m²) in N/S 100ml iv drip 30mins qd on D1
Vinblastine (6mg/m²) in N/S 100ml iv drip 10mins qd on D1
Dacarbazine (375mg/m²) in N/S 100ml iv drip 30m p 30mins qd on D1

References :

JCO 2004; 22(14):2835-2841

【BEACOP】

- Adjuvant
 Induction / neoadjuvant
化療屬性： Concurrent chemoradiotherapy (CCRT)
 Palliative
 Curative

Second-line therapy

Bleomycin (10mg/m²) in N/S 100ml iv drip 30mins qd on D8
Etoposide (100mg/ m²) in N/S 500ml IV drip 2hrs QD on D1-D3
Adriamycin (25mg/m²) in N/S 100ml iv drip 30mins qd on D1
Cyclophosphamide (650mg/m²) in N/S 100 ml IV drip 1 hrs QD on D1
Vincristine 2mg IV slowly QD on D8
Prednisolone (5mg) # TID PO (40mg/m²/day) on D1-D7
G-CSF 300 ug in N/S 30 cc iv drip 15 mins since D8-13

References :

The Lancet 2012; 379(9828):1791-1799